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CAUTIONS EQUIPMENT NEEDED

A In order to avoid personal injury or property damage, you have to act in a responsible manner and follow
these directions.
RC models can operate at over 40Kmv/h but can not stop immediately

B Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC model

- Do not operate your RC model on the street or highway. It can cause a serious damage or a senous accident.
- Do not operate your RC model in confined or crowded areas, in order to avoid accident.

- Mever operate your RC model near people or animals, and never use people or animals as an obstacle.

- A collision between your RC model and stationary objects can cause damage to either

- Do not operate your RC model in public places like hospital and residential areas. It can cause great noise

- Never operate your RC model indoor. There is a higher possibility of fire or damage

Radio control system
(wheel & lrigger type)

Contraller

B Safety Precautions (Before assembling) Batleries

- Before you start assembling this model, read the instructions carefully and make sure you undersiand them
thoroughly

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

- Always be careful when using tools like knives. Extra care should be taken to prevent injuries.

- If you use paint or cement {not included in the RC model), read the instructions supplied with them

- Keep the parts out of reach of children, small paris can cause choking and vinyl bags can suffocate.

B Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts bolts are tightened appropriately.

- Check that no one else is using your radio frequency.

- Use new batteries to avoid losing control of the transmitter and receiver.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic
speed control

- Be sure to use a radio fraquency for ground model - Do not use airplane frequencies.

- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
modet,

- To prevent unexpected movements of your RC model, do not connect the batteries to recelver before turning on
the transmitter.

- Always turn on the transmitter first, and then connect the balteries to the receiver.
1. Switch on the transmitler,
2. Check thal the speed control, the transmitter control, and trims are set to the neutral position.
3. Connecl the RC model to the receiver's batleries.
4. Switch on the mode! and the receiver.

- When you using rechargeable battenes, make sure you read and follow the instructions carefully.

- Inappropriate handling or usage of rechargeable batteries can cause serlous injuries or accidents.

B Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drive shaft and wheels.
- The moving parls can cause serious injunes,
- Always tumn the model or receiver off and disconnect the batteries before turning off the transmitter, in order to
avoid unexpected movements of your RC maodel.
1. Turn off the model or receiver.
2. Disconnecl the batleries.
3. Turn off the transmitler.
- Do not touch the vehicle's speed control resistor while operating of the RC model. The resistor may be very hot,
especially after running at lower speads,
- To prevent damage to the RC model, remove the batteries from the model and transmitter when you don't intend
to run the RC model for some time.
- After operating your RC model, batteries become hot, so please be careful when handling
- In order to prolong the life of your RC model, please keep it free from dirt and grease.
- Bafore you start assembling this model, read the instruction carefully and make sure you understand them fully.
- If a child assembles this modal, an adult must also read the instructions carefully and understand them thoroughly.

TOOLS NEEDED TOOLS INCLUDED
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PARTS REFERENCE

GM60061 it v € GM60063 4
(GA44 front axle housing parts tree GMGE0062 x4 GAd4 axle parts tree
GA44 rear axle housing parts tree

T .
Vi ‘ —

GM60067 x2  GM60069
11T Bevel gear 48P 18T gear

= GM60068 X2
% 337 Bevel gear

GME0072 x1
32P 13T pinion gear

©

DIff locker x2
F—
% 32 f—
A : - --T. iH .I._ —
GM60071 x2 GM60080A «1 GM860210 «3 GM60211 x1 ©GM60212 -
48P 38T 1sl gear (LO) 32P 45T Spur gear 48P 28T 2nd gear (HI) HI/LO sliding cluteh 48P 32T gear

GM60219 GM60221
GME0218 x1 GS02F skid plate x1 GME0220 x1 GSO2F inner fender braces x1
GS02F front & rear inner fenders & battery tray paris lree GS02F transmission housing parts lree & transmission hardware parts (ree
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PARTS REFERENCE

M4 5 8mm rod end set

GM60076 1
G502 side plate parts tree

od || g

jog || Jod
ERXE
&

GMe0077 x
G502 shock hoop & body post paris tree

GMe0023

5.8mm ball paris tree

GM60078 - i

GM6E0079
SD shock parts tree X2 GS02 battery tray & cross member parts tree

GM6&60084
Universal shaft parts tree

O |: Hik_

GM60196 1 GM60001
Buffalo exterior detall parts tree 16.5mm servo saver parls tree

° e ),



PARTS REFERENCE

GM60198

- I | | S D | | S  E—
— e
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Buffalo front grille & light bucket parts tree (Chrome)

e

<

_

GM60203

Buffalo heavy duly front bumper

GM&60200
Buffalo clear body

GME0206
Buffalo decal shest

GM70224
NRO1 Front half of wheel

GM70224
NRO1 Back halfl of wheel
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GM60199 4
LED light bucket
& LED light lenses
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GM60231

Fock slider x1
GM60197 o
Off-road roof rack & LED light bar | =
. )
I"H /."I
== [
[ "
% 7
| |
O O |
I I [ ] | - -
~ b, 2
7 \ GM70587 4
/ \ Inner foam
| \
GM60205
Buffalo masking tape

NRO1 Inner beadlock fing

1.9 MT 1804 off-road tire
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PARTS REFERENCE

GM60081 A
502 frame side raill R

GM60081
G502 frame side rail L

@m .- ] ‘[:[ o [ T

GM&0112 x2
GM60109 x1 Straight drive shaft 107mm

CVA drive shaft 64mm
O r [ ()

GM60109 - GM60109 <2 GM60110
CWVA drive shaft 92mm CVA wheel axle shaft 35mm CVA pin retaining ring
O L o | | o | 0O .
Lo LILL ” O [=
GM60213 x1 GM60214 i
Transmission output front shaft 55.3mm Transmission outpul rear shaft 63.1mm GM60102 X2
: 1 . CVA drive coupler
[] o o] o . n
GM60215 1 -
Transmission shaft 117.9mm GMGE0087 x2
= Slipper disk 20x1.5mm @ @ O
b | || 00 3 - il :
GM60216 «1 GM60217 <1 I
Slipper shaft 37.8mm Transmission fork shaft 48.2mm
I I
| \ ©) 0
GM60089 '
rim e oS GM60088 x2 GM0020078

Slipper pad RSD shock delrin pistons

GM60222 2
l.ower link MdxG.8x78mm

GMGE0097
GMG0091 - Shock spring 15.2x61mm (Medium)
Upper link Mdx6.8x%8mm - M
GM60092 X2 GM60094 i
Lower link Méx6.8x100mm SD 90mm shock bady X
= GM0020075 x4
GMG60099 x4 GM60093 %1 Shock shaft 3.5x46.4mm
Panhard rod 86mm 5.8mm ball stud M3x5mm
GM60100 1 GM60100 -
Steering rod M4 6.8x69mm Steering rod M4x6.8x115mm
=) w GM60226 -
Servo saver spring 9x8.5mm
o||O) |P
— BT |
GM60101 x2  GM60101 S
Universal joint Universal joint cup EEEEE;
o] © ©||‘ - L B
s, B8 GM60111 GMow 17 x1
| 19 ; o x2 Velcro strap 16x220mm
drive coupler Input universal joint 28mm
= _q...l' 'T .-Ll —-F = - - : . - 1.':.::_‘ rw I'-'_ l_.'r -'..rql "I-_. 1'.' :-l“. 4 | Ir '17': -;"'Iq :“ S s "_.-'."_r_ _:__.. ML ".:. ._' y ';
I } " _\-: -:I F I;-"'l" r'.-‘I } -I.-.-r!. .: .|.-; -‘. '.|. = ] ;_ i ‘ ‘_-_ ... ‘I-:..:_. 'L .... 8 .'r : 1" L‘_ » ‘1 : . - i‘_'_'._ .._ . :, L p' .'-. ..”.,.I'::L. :- | __ -r : '..., .r-. B GME“1D4 x1
L - . pru ¥ i_"'-'l-l'-'" b W Kl 0N 1. Lyl A u VLD R 2EE A Y e S AR U e WA e AN Foam seal
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PARTS REFERENCE

(b
GMA0011

2.5%6mm round head wrench bolt

GMAO0017

3x6mm Round head wrench bolt

GMAO0018

Jx8mm Round head wrench bolt

=

GMAQD019
3x10mm Round head wrench bolt

GMA0020

3x12mm Round head wrench bolt

GMAD0021

3x15mm Round head wrench bolt
GMAD172

J3x18mm Round head wrench bolt
GMAO0022

Jx20mm Round head wrench bolt
C;';';';;;Illllllllllllllllllllll;Il':':':;ii':':';';';;';i
GMAO0023

3x25mm Round head wrench bolt

(L
GMA0024

Jx30mm Round head wrench bolt

P

GMAQ0056

dx6mm Flat head wrench bolt

GMAO0057
3xB8mm Flat head wrench balt

P
GMAQ058

3x10mm Flat head wrench boit

GMAD059

Jx12mm Flat head wrench bolt
P
GMAOQ060

3x15mm Flat head wrench bolt

T Illllllllllllll

\ IIIIIIII]IIIIIII'll'IIIIIIIlIIIIIIIIIIII LY

GMAQDG4
Ix35mm Flat head wrench bolt

B

GMAO0082
Z2xBmm Wrench bolt

[

GMAOQ083
2x8mm Wrench bolt

[

GMAO0093
2.5xBmm Wrench bolt

[y

GMAOD0094
2.5x10mm Wrench bolt

x8

X2

x10

x24

x19

x13

x5

x3

x1

x1

x4

x4

x5

x4

x1

X2

x14

x18

x14

x25

L

GMAODD95
2.5%12mm Wranch bolt

H: e
GMADO096
2.5x15mm Wrench baoit
] iy

GMAOD102
JxBmm Wranch bolt

GMAOD104
JIx12mm Wrench bolt

GMAOD106
Jx18mm Wrench bolt

[T

GMAO0107
3x20mm Wrench bolt

) Lil IIIII|I|IIIIIIIIIIIIIIIIIII'II'II'IIII 1

GMAD108
3x25mm Wrench bolt

[

GMAOD109
Jx30mm Wrench bolt

GMAOD126

Jxdmm Socket set screw

D
GMA0127

Jxdmm Socket sel screw

GMA0131

Jx10mm Socket set screw

ACORARAATARA

GMAOD144

4x15mm Sockel sel screw

AR
GMAD145

4x20mm Sockat st screw

) —
GM60103

3x10mm Screw pin

(e

GMAD198

x8

x2

x6

x1

x3

x1

x4

x3

x4

x1

x8

x2

x16

X2

x16

2xBmm Nickel round head lapping screw

(e

GMAO0174

Jx6mm Round head lapping screw

(I

GMAD175

3xBmm Round head tapping screw

GMAOD176

3x10mm Round head tapping screw

GMAD183

3x12mm Round head screw

H
@ E GMA0154
H| omastse

M3 Nut
|| | GMAO0157
o M4 nylon lock nut

x5

x11

x4

x6

x24
x5

x9

x5

GMAD191
M3 flange nut

@ GMAO0158
©

3mm Washer

GMAD210
4mm conical
spring washer

GMAD163

GMAQ0165

GMAD205

| GMAO167

DOC

GM49080
IxBx2mm
Rubber washer

GMAO0169
P3 O-ring

GMAD0277
P4 O-ring (RED)

I

GMAD170
P5 O-ring

0ooge

GMAD212
7x1 O-ring

GMAOD160

2mm E-ring

GMAO161
2.5mm E-ring

GMAD162

4mm E-ring

GMG0033
Fin 1.5x7.2mm

GM51603
Pin 2x10.3mm

GMe0065
Pin 2x11.4mm

@ GM49006

RS snap pin

GM50116
R6 snap pin

19230

| [

GMAD213

296 O-ring x1

Ball bearing 5xBx2.5mm

Ball beanng Sx11x4mm

x10

x12

x4

x4

x20

x6

Ball bearing 8x12x3.5mm

y Ball bearing 10x15x4mm

x4

x8

x6

x4

x4

x6

x3

x14

x6

x4

x6

x6

x4

8

i



GMe0064

Diff locker X2

GMAOD205
8x12x3.5mm
GM60068 ‘
33T Bevelgear x2 @
\ 2
GMA0205 i
Ball bearing 8x12x3.5mm
[ ] %
GMAO0082 X6 N
2x6mm Wrench bolt ""'-ﬂ GMA0D82
FRONT AXLE H
- ' GMe0111

GMAOD160 —%

" GMA0165

Sx11xdmm

5

GM60061 3

GMA0205
GM60067 x1 Ball bearing 8x12x3.5mm x1
11T Bevelgear
|| = GMAD205
@[ | :ﬂ 8x12x3.5mm
GM60111 .1 GMAD165 «1  GM60067
Input universal joint 28mm Ball bearing 5x11x4mm 5
GMAO160
2mm E-ring x1
GMAO0093 x4
2 5x8mm Wrench bolt
GMA0093
2.5x%8mm

_GM6&0061

i



FRONT AXLE n

(o % GM60061 B3
GMA0011 x4

2.5x6mm
Round head wrench bolt

GMADD11
2.09x6mm

A Do not over tighten.

GM60064

I: ALY

GMAOD0082 x4
2x6mm Wrench bolt

GMA0082

2xBmm

10 Yreas=0



FRONT AXLE H A RIGHT C-HUB CASTER ANGLE SETUP A RIGHT SIDE VIEW

GMAD165
Ball bearing 5x11x4mm

GM60063 A3

GMA0131

Jx10mm Socket set screw

x2

x4

#} cAuTION
N

O
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OVER TIGHTEN

X

GMA0165

2x11xdmm

GMAD165

Sx11xdmm

GMA0131 — VA

Jx10mm

i)



FRONT AXLE m

GM60109

CVA drive shaft 84mm x1

GM60110

O

GM60109 »
CVA drive shaft 92mm

[D O | |

GM60109 x2
CVA wheel axle shaft 35mm

_GM60109

GMe&0102

O

GM60110 .
CVA pin retaining ring

O [

GM60109
g GMGE0065

GM60102

CVA drive coupler X2

—1

GM60065 2 ﬂ CAUTION

Pin 2x11.4mm GMEu-tng

o

I

GM60110

AN

GM60102

GM60109

b GM60110




FRONT AXLE n

([
GMA0019

Ix10mm
Round head wrench boll

x4

GMAD165

S5x11x4mm

"GMA0019

3x10mm

_GM60063 0

_GM60023

GMAD167
/" 10x15x4mm

GMAD167

10x15x4mm .4 GM&0023 E]

GMAOD165

Sx11xd4mm

GM60063

'GMA0019
Ix10mm
GMA0165 2 © cauion >
Ball bearing 5x11x4mm : : i
| O -.I :__:;_::: E : I: . %
GMAO0167 X2 =
Ball bearing 10x15x4mm m—
OVER TIGHTEN g_ﬁmmm 9
o Ix10mm
[
GMADD95 x4

2.58x%12mm Wrench bolt

GMA0095
2.5x12mm

GM60061

13



REAR AXLE m

GM&0111

GM60067

11T Bevelgear x1

GMAD205

_ Bx12x3.5mm
@©(m==

GME0111

Input universal joint 28mm

GMAO0165

5xT11x4mm

GMAO0160

Zmm E-ring

A
I o=
-F :‘.
JE
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i y
LI
Pt
FL
Fi
y
i
B I 15

GM60062 3

GM60067

GMAD0165
Ball bearing 5x11x4mm

GM60062 £}

GMAO0205
Ball bearing 8x12x3.5mm

[ T

GMA0093 "
2.5%8mm Wrench bolt




REAR AXLE m

GMA0082

ZxBmm

( T

GMADOD11
2.5x6mm

Round head wrench bolt

l: TN

GMADO0B2
2x6mm Wrench bolt

(jm

GMAOQ0017
J=6mm
Round head wrench boll

[ o

GMAOD0094
2.5 10mm Wrench bolt

x4

x4

X2

x1

Da.

~ GM60062

A\ Do not over tighten.

9 |-

GMAO0017 E ™,
SxBmm =] GMAD09%4

2.5%10mm

2y GM60062 @

GMADD17
JxBmm

15
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REAR AXLE m

A

GM60112

Straight drive shaft 107mm x2

GMAD165
Ball bearing S5x11x4mm

(I
GMA0131

@

GMAOD165

Sx11xd4mm

x2 GM60112

Ty
GMAD0163 4@
BxBxZ.omm

GMAO0163

" 5xBx2.5mm

x4

Jx10mm Socket sel screw

|: T
GMAD095

2.5X12mm Wrench bolt

x4

ﬁﬁ?- -
ﬁﬁ?"'{:}‘ ! ..-:j_':."-_ .

g N
el o

£} cAuTiON M H
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L S GMA0095
2.5.‘1{12mrn”_____
w7 (I T
OVER TIGHTEN

GMAO0131

Jx10mm
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TRANSMISSION GMA0165
GMA0162 D GM60033 ~\ SXTTx4mm .
5 S : l GMA0162 .____ =

GM60213 x1
Transmission output front shaft 55 3mm
GMe0221 A3

@ GMAD162 4
4mm E-ring
Plastic bushing

GM60221

Plastic bushing =
GM60033 @

C— x1
Pin 1.5x7.2mm

GMAOD165

2x 1 xdmm -

GMAOD165
© Ball bearing x2 GMGB0210 1
Sx11xdmm 48P 28T 2nd gear (HI) x

GM&60071

e
GMAO0163
@ GMB0211 582 5mm x/“

GM60071 <1 GM60210 «1 GM60212 4
48P 38T 1st gear (LO) 48P 28T 2nd gear (HI) 48P 32T gear

GM60210

> GMA0165

Sx11x4mm

o | O

GM60214

GM60214

Transmission output rear shaft 63.1mm x1

j GMA0163
5x8x2.5mm

GM60211

HI/LO sliding clutch GMAO0165

Ex11xdmm

GMAO0165 i

Sx11xd4mm

GM60033

Pin 1.5x7.2mm

GMAOD162 x3
4rmm E-ring

GMAD163
Ball bearing x2
oxBxE.omm

GM60212 GMAO0165

Sx11xdmm

GMAOD165
Ball bearing x4
ax11xdmm

Il

GM60217

Transmission fork shaft 49 2mm

@ omost GM60217
2.5mm E-ring

17 Yrerae=@®



usnsson |17

| o o | o
GM60215

Transmission shaft 117.9mm

GM60069

Y

x1

[
0
il

GM60210 «1 GMB0069

ABP 28T 2nd gear (HI) 48P 18T gear GMAD165

S5x11xdmm

GMe&0221 A3
Plastic bushing

®

GM60221 BB
Plastic bushing

GM60210

GM60033
Pin 1.5x7.2mm x2

GMAO0165

Bx11xdmm

GMA0162 4

4mm E-ing

: GMAOD165
. © Ball bearing x2
5x 11 x4mm

Use E-ring for full time low speed
and high torgue. {no shift function)

GMAOD161

@ GMAO161
2.5mm E-ing

18 Yrerae=0



usnssor |19

[ I
GMAOQ093 x4
2 .5x8mm Wrench bolt

GM60220

GMA0093
E.ExBr_l'l m .

[ A

GMAQ109
Jx320mm Wrench baolt

GMAO162

GMA0165

S dimim

GM60221
Plastic bushing

s>
~
I :!:II j::';:l_. IIII - Frs
GM60071 W\
48P 38T 1st gear (LO . b
— ;Mﬁi}ui’.a } %&“‘ SHARIG?
Pintsxz2mm X1 GME0221 B\ SN ) '
Blaatin Lo 4 GMA0165
astic bushmng =4 B A i

@ GMAO162 ., Te4®
4mm E-ring - R ]
GMAO165 ) []
© Ball bearing X3 GM60033
Sx11xdmm |

19 M%



TRANSMISSION m

GM60216

slipper shaft 37 . 8mm

1

GMAO0162
4mm E-ring
GMAO0165
© Ball bearing
Sx11x4mm

GMAO104

2x12mm Wrench bolt

00 |

x1
GM60033 %1
Pin 1.5%7.2mm

x2

x1

x1

X3

GMAO0106

Jx18mm Wrench baolt

GM60080A
32P 45T Spur gear

GM60087

slipper disk 20x1.5mm

GM60088
Slipper pad

|

GMAD210

4mm conical spring washer

O

GMAO0157
M4 nylon lock nut

GMAD0157

S

x1

X2

X2

x4

x1

QQ

@ GME0216

GM60069

48P 18T

gear

GMAO165

5x11x4mm

GMAO162

GMAO0162

GM60069
GMe0220 £
GMA0106
Ix18mm
GMAO104
a3x12mm
GMe0087
™.,
GM6G0088
GMEUHBHA__
GM&60088
L) A A izl
Y8 Turn: ;ﬁ%ﬁﬁ i bl o)
! ~ “3
GM60087

B3

wone | L1

A\ Fully tighten the nut,
and loosen the nut 1/8 ~ 3/8 of a turn.




TRANSMISSION m

||

GMAO0102
Jx8mm Wrench bolt

e
.ﬂg —

GM60072
32P 13T pinion gear

([T

GMAD019
3x10mm
Round head wrench bolt

(D
GMA0127

Jxdmm Sockel set screw

@ || GMAO0156
M3 Nylon lock nut

GM60072_

x4

GMA0102

AxBmm

%1

x2

x1

GMAOD127
dxdmm

Q

A\ Motor is not included.

GMe0221 KD

GMe0221

GMAO0019
Jx10mm

21 Yrennc= @



TRANSMISSION m

GMAO0107

Jx20mm Wrench bolt

GMA0021

Sx15mm
Round head wrench bolt

GMAOD158

Jmm Washer

©

x1

x1

-GMAO0107
3x20mm

GMAOD0021

Jx15mm GMA0158

22



FRONT UPPER LINK m
EpTEE ﬂnﬂhﬁhg-'ldxﬁ.ﬁxﬁﬁmm x1

II II 4! II .II. .II. I.I IIIII IIIIII I|IIIIIII II lI II |I |I

GMA0145 X2

4x20mm Socket sel scraw

GM60089

GMA0145

4x20mm

GM60022 B

A\ FRONT UPPER LINK TOP VIEW

GM60023

)

FRONT LOWER LINK m

—

GM60222 2
Lower link Md4x6.8x78mm

GMA0145 a

4x20mm Socket set screw

GM60023 @3

GM60022 B

GMAD145

x20mm

GMe0222

GMA0145

4y 20mm

GM60022

5 GM60023 £}

23
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REAR UPPER LINK m

T

GM60091 2

Upper link M4x8.8x98mm @

GM60023 R

(e
(R GMs0022 8
D>y
%
G GMAO0145
":'.\ . Ax20mm
[I IIIIIIIIIII \ ',II IIIIIIII ! ||II IIIIIIIIIIII | II| llllllllllllllllll 1 '.'1
GMA0145

4x20mm Socket sel screw

I .":'

GME0091

A REAR UPPER LINK TOP VIEW

GMAD145
4x20mm @

GM60022 E . ,.r%

T |
22N Y
% ~ GM60023 i

REAR LOWER LINK m

I

I

GME0092

Lower link Mdx6.8x100mm

GM60023

x2

o

 GM60022 B
GMA0145

4x20mm

GMA0145 x4

4x20mm Socket sel screaw

GM60092

24



PANHARD ROD m
Wﬂﬁﬁ#\ﬂﬂm

GM60099
“':\'
@ GM60023 @

Panhard rod 86mm x1

GM60023 B NP

GM60023 £

STEERING ROD m
GM60022 I}

GMA0144
. ‘.,“ 4x15mm
GM60023 GM60100

i.. H‘:‘

GM6€0100

GMA0144 2
4x15mm Socket set screw GMAO0145
—— My \ 4x20mm
[||I 1 |II |II |II |II |II III III |II |II ! '| '| '. ', ', A ':1
GMA0145 X2 GM60022 3
4x20mm Socket set screw "

GM60023 K

L1 L

GM60100
Steering rod M4x6.8x69m

[

GM6E0100 %1 ‘

x1

Steering rod M4x6_8x115mm




SHOCK ABSORBER 32 B A MAKE x4
Ol wonf| s
GMAO0212 - — A ’
7x1 O-ring C j - & ~
' Be careful with
GMAD212 the position of aring
GMAOQ160
2mm E-ring x4 33 ﬁ MAKE X 4
© [ swne =
4 GMO0020078 i .
0 _~f
GM0020075 > & |
Shock shaft 3,5x46 4mm GMAD160 i
i i | vy # ]
‘ H “ HH GM0020075
GM60094 x4 i
SD 90mm shock body |
O ) eme0or9
> emaotee ;
&%— GM&0079 E) i
| i
34 | A MAKEX 4
. ; . :
d : & ;
|5 %ﬂ E i: ;3 | 2 | E
' : i | :
 w  EHEH  w [
H | | | .
Fill up the cylinder with il : Slowly move up and down E Push up the shock shaft
i to remove air bubbles and i slowly to the top and
; fill up the oll t close the cap.

26 Vromace(



SLOWER REBOUND
AND FASTER COMPRESSION

S e

Push up the shock shaft
slowly to the top and
close the cap.

FASTER REBOUND

AND SLOWER COMPRESSION

A Make sure that shock is not overfilled and compressed fully.

#1: o 1rnrn§ 3 vg
| L, i :
. afi= . |
| 1 | : “Tf_h
RIEEEL

1mm space the cap

Pull down the shock shaft

slowly to the bottom

close the cap.

GM60079 B3

GM60079 EI)
GM60079 EED

GM6E0097

27
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(i

GMAO0018

3xBmm

x1

Round head wranch bolt

(T
GMA0020

JIx12mm

x4

Round head wrench bolt

©d

GMAOD154

M3 Nut

x1

(_m

GM&0093
5.8mm ball stud M3x5mm

x1

Set to the neutral position

before attaching the servo

horn to the servo,

SERVO HORN
o

—GM60078 B

A Servo is not included.

GM60078 3

-

e

L GM60078 -

GMA0154 £

, c=)
GMADD20 =
_ 3x12mm g
N
S D

| GMAO0018

JxBmm
-

— GM6E0093

28
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 omsss a7
(i

GMAOQ0019
3x10mm x1
Round head wrench bolt

GMAO058

3x10mm

, Y] GM60077 B}

(i

GMAO0D021
3x15mm x2
Round head wrench bolt

[

GMA0058 <5
3x10mm Flat head wrench bolt

GMA0021
Ix15mm

o
GM60081

"~ GM60077 D

GM60077 B3

"'\._.
oy >
- .-... s - '
Fa \"\\ =
e
~ A

“
GMAO0021
Jx15mm

GMAOD058
Ix10mm
. . .-"'f.
L

GM60081

GM60077 &3

GMAD0S58

3x10mm

N
©
;
;

WA P L



GM60076 63
GMA0018

- 3xBmm

3x10mm

‘GMA0019

GM60076 B3

(jom

GMAOD018

3xBmm

X3

Round head wrench bolt

(o

GMAD0019

3x10mm

x1

Round head wranch bolt

AR

GMAOD0021

Ix15mm

x1

Round head wrench bolt

GMAOD021

Ix15mm

GMAOO018

JxBmm :

30



FRONT UNIVERSAL SHAFT m

[ W
GMAO0126 x1 A Thread lock |s not included.

Jx3mm Sockel set screw

[

GMAOQ0O057 x1
3x8mm Flat head wrench bolt

GMADDST
3xBmm

m
O

_—

GM60101 x1
Universal joint cup

o] ©

GM60084

GM60119 x1
Universal joint drive coupler
—

GM60065 1
Pin 2x11.4mm

REAR UNIVERSAL SHAFT m

)
GMA0126 x1

Jx3mm Socket set screw

[

GMAO0057 x1

JxBmm Flat head wrench bolt

1
O

—
GM60101 x1

Universal joint cup

o | ©

GM60119 x1
Universal joint drive coupler
— 1
GM60065 %
Pin 2x11.4mm
_ “a% GM60065
™~
Y
GM60101
GMAODO057
IxBmm e

GM60084 £}

31 Yreae=0



__ cisss |41
(I

GMAO0126

x2

Ixdmm Socket set screw

[

GMADO057

3xBmm Flat head wrench bolt

GMGB0101

Universal joint

x2
2

X

|
0
I
GM60101

X2

Universal joint cup

o] ©

GM60119

X2

Universal joint drive coupler

—

GMG60065
Pin 2x11.4mm

I—
GM60103

x2

3x10mm Screw pin

GMA0126 =

Jx3mm

GM60119

GM60101

=5

GMG60103

3x10mm

GMA0057

3xBmm

A Thread Im:E-: IS nf:;t- included.

GM60101_

GM60119

- GMAOD126

Jx3mm

32



‘GMA0102
IxBmm

[

GMAO0102

JxBmm Wrench bolt

|

GMAO0059
Jx12mm Flat

33



GMEUF?E

(i

GMAO0020

3x12mm

x2

Round head wrench bolt

Yreeaes@

34




(R

GMAD0022
3x20mm x1
Round head wrench bolt

[

GMA0108 2
3x25mm Wrench bolt

GMAO0022
Sx20mm

GMAD108

(o

GMA0022 R
3x20mm x2 S e N ‘__ _Q GMA0022

Round head wrench boit 3x20mm

|: AN

GMA0108 s
Jx25mm Wrench boll

GMAD108=

I25mm

GMADD22
3x20mm

=

35 Yreae=0



FRONT AXLE m

(i

GMAO0021
3x15mm X3
Round head wrench bolt

REAR AXLE

(b

GMAO0021
3x15mm
Round head wrench bolt

(N
GMA0024

Jx30mm
Round head wrench bolt

GMAD024

“ - GMA0021

36



GMAD021

PANHARD ROD

(o

GMADD21

Jx15mm

1

Round head wrench bolt

GMAO00G0

x1

3x15mm Flat head wrench bolt

GMAO0021

Jx15mm

STEERING ROD

(R

GMAD0023

Jx25mm
Round head wrench bolt

(Y
GMAODD21
Round head wrench bolt

Jx15mm



LEFT INNER FENDER

([

GMAO0019

3x10mm x1
Round head wrench bolt GM60218 E )

(O
GMA0020 ;
3x12mm x1
Round head wrench bolt _
GMAO0020

iy Ix12mm

GMAO0019

Ja10mm

51 B A Rear

GMAD018
3x8mm x1
Round head wrench balt

'|mm GMe0218 ) %

GMAO0020
Ix12mm x1
Round head wrench bolt

GMAO0191
M3 flange nut x2

GMAO0020

) e ._ -’ - : o '- - e, > L -
il GMAD191 T, -
) @ Ty ___M3 flange nut =
GMA0018 3 Qsa 1) ISP
3x8mm " L= e -

4 N o —

38




AIGHT INNER FENDER  f 52 | A Front

GMAO0019

3x10mm x1
Round head wrench bolt GMe60218 n =

(O

GMAQ0020
3x12mm x1
Round head wrench bolt

7 GMA0019

Ix10mm

ﬂmmmu 53 | A Rear

GMAD018
3x8mm x1
Round head wrench balt

i

GMA0020
G3x12mm x1 GMA0020

Round head wrench bolt .
Ix12mm N

GMAO0191
M3 flange nut x2

Ty

Malﬂaggﬂ nut-_ =
g1

—

GMAODD18

JxBmm

39 ) G oo )



([
GMA0019

3x10mm
Round head wrench bolt

| GMAO156
/ L M3 Nylon lock nut

GMAO0019

Jx10mm
Round head wrench bolt

(@) GMA0156
M3 Nylon lock nul x4

x4

x4

: % GMAO0019

// e

GMAO0019

Jx10mm

< © - GM60221

'

%-— — GMA0019

Jx10mm




=

FRONT SHOCK ABSORBER

R
&

GM60077 )

GMAD0172

/ 3x18mm

O

......

X2

Round head wrench bolt

(o

GMAO0020
GMAD172

3x12mm

X2

Round head wranch bolt

3x18mm

REAR SHOCK ABSORBER

(b

GMADD21
3x15mm

! . ;
L G
] Sl '"ﬁl
S, i
;. A Ep -
R | I.:
: L J . "
A r - T F ’
. 1 ]
il
e (1)
W gmacdE nAT |

x2

Round head wrench bolt

GMAD0172

3x18mm

nch bolt

Round head wra

41



(jm

GMAD0018
3xBmm

x4

Round head wrench bolt

42

GM60231

GMAO0018 _

ExEmlm
f




GMAO0020
Ix12mm x5
Round head wrench bolt

GMAQ172
Ix18mm x1
Round head wranch bolt

GMAD158 x1
3mm Washer

GME0226

Servo saver spring 9x8.5mm

x1

SERVO SAVER ADAPTER

i
!
!
SANWA, Hitec Futaba
Alrtronics | i
JR i

KO

I
]
]
]
I
]
I
]
[
I
]
[

|

GMAD172
3x18Bmm

GM60221 B) /2~
Al —

>
o

-
e
o

A Sat to the nautral position

horn to the servo.

N
before attaching the servo %
B
Ea
1

43



@
w

[

=3

u T
@0
=

0]

GMé&0076 E3 _

GMAOD093
2.5x8Bmm Wrench bolt
GMAO0019
3x10mm

GMAD213

= --.
-’# = - -'-". ¥
o e o
- - i
'd'dr _.-'-.- it = o
- e
o L e
=" = =
& I||| ]
= (1.7
i, grnas el YT

Round head wrench bolt




FOR STANDARD BATTERY

Top view

e il

@

d

@
@ (&G

@

©

_GMA0064

3x35mm

GM60221 @3

GMADOD56

Jx6mm

GMA0154

219 [}

i)

il
I

B = )

45

Wil e

i WA, R

GME0

@F_ﬁﬁuﬁﬁsﬁiﬁﬁ-ﬁ o)

v/l

Top view

GMAO0056

_.@.;__E HE@ __ V7

x2
x2
X2

219§

GMA0064 X\
Jx35mm

GMAO0154

M3 Nut

Ul
o
=
g
m
Ul
-
o
Q
L
w
(4 4
o
(1

BEFORE BATTERY TRAY IS INSTALLED. 4

INSTALL VELCRO STRAP

A

GMAO0064

Jx35mm Flat head wrench bolt

©H

JxBmm Flat head wrench bolt

£

GMAD0056




GM70587

63 B A MAKE x 4

GMAO0153

M2.5 Nut g@'\
K@““\

3Qi1S | ¥31LN0

GM70224
NRD1 Inner beadlock ring

Please be careful
with the direction.

GM70224
NRO1 Front half of wheel

GM70224
NRO1 Back half of wheel

GMAODD96
2.5x15mm

[

GMAO0096 x2
2.5x15mm Wrench bolt

i
GMAOD0153 X2
M2.5 Nut

/
Tighten beadiock wheels %

using the sequence shown.

46 %“ﬂ‘@



GMAOQ0094
2.5x10mm Wrench bolt

i
GMAO0153
M2.5 Nut

WHEEL & TIRE
[

x6

x4

GMAO0153

M2.5 Nm!___--@

|
GMAOD0153
M2.5 Nut

- GMA0094

%ﬁ:

~2.5x15mm

REMOVE!!

GMAO0096
2.5x15mm

2.5x10mm

REMOVE!!
GMADOD96

Tighten beadlock wheels
using the sequence shown.

R cmacoss

2.9%10mm

Tighten beadlock wheels
using the sequence shown,

2.5x10mm

GMA0094

— REMOVE

GMAD096
2.5x15mm Wrench bolt

Tighten beadiock wheels
using the sequence shown,

47



WHEEL & TIRE m

(©)

GM60064 X2

12mm Wheel hub

I

GM51603
Pin 2x10.3mm

= o=,
'©I‘ ED
o =

GMAO0157 x2
M4 nylon lock nut

x2

O) |-

GM60064
12mm Wheel hub x2

I

GM51603
Pin 2x10.3mm x2

al
GMAO0157 X2
M4 nylon lock nut

Ll [

GMA0157

Efemmﬁua A Same left & right

48 ﬁéyu:nf D



BO0Y GUTTING

GM&0200
A See on 63 page. /

Make Tmm holes.

N '.‘. \._x
N / Make 4mm holes.

™ ‘Make 2mm holes.
! N
“

Make Smm holes.
. . f Make 2mm holes.

i,
",

Make 3mm holes. Make 3mm holes.

Make Smm holes.

Al
N
Make 3Imm holes.

Il"u'lake 2mm holes.

| Make 2mm holes.

Make 4mm holes.

'._ 1!
s |_.'I

_____'——___.':-':‘._‘]'

Make 3n'rm holes. Make 3mm holes.

49 Yreas=0




BODY MASKING m

f o \ GM60205
Buffalo masking ta pe




BODY DECALS m

%9 90 003

51



BODY DECALS

AN

l RO H

GM60206

Buffalo decal sheet

GM60196
i

D

I
.l

e |
AT

52



FRONT BODY

Round head ta pping screw

FRONT GRILLE

GM60198

4
] <
> 41 ] ; . Z'Q
.. 7
=§ ] b {0
g > /‘ T
*ﬂ/,] \ /| S GM60198 B3 ;

e \\

EEEEE




FRONT LIGHT BUCKET

/ L % P

(v

GMAD0198
2xBmm x4
Nickel round head tapping screw

REAR LIGHT BUCKET

(o

GMAO0198
2xBmm x4
Nickel round head tapping screw

@"
-~
-"....
&
-
-

M60199 B

GM60198 B3

LED is not included.
LED @5mm

GM60198 B}

GMA0198

i " 2XBmm

I

Dﬂubia-éfded tape

X GMA0198

- 2xB6mm




GM60196 A3
[
GMAD083 x8
2%8mm Wrench bolt
—  __GM
GM60196 P GMA0083

GM60196 3

GMA0083

2xBmm

[

GMAOD083 x10
2xBmm Wrench bolt




GM49006
RS snap pin

Ol

GMAD27T
P4 O-ring (RED)

?@yﬁf GM60196 €3

'.'l,l | e
/)

L .I___-"
g P

.
GM60196 /,'
|

L~

(o

GMA0174 x4

3x8mm Round head tapping screw

MAO174

8 . =
II ."-.
|I G
JxBmm S
/ H\

GM60196 E}

56



ROOF RACK m
[]EEII GM60197 B

GMAOD191
;”f M3 flange nut

e
‘

GMA0174 x1

JxEmm Round head lapping screw

[
GMAO0183 x6

Ax12mm Round head screw

g I
= xﬁx_ﬁ \\ “-1._
~GMA0158 = H

e g

-3mm Washer %‘E\@: 5

N GMA0191 5%

GMAD183

Jx12mm

GMAOD158
3mm Washer

GMAD183

Ix12mm |

GMAD183

Ix1Z2mm

EGMAM&&

GM60197 '. e 3mm Washer

GMA0191
EJH M3 flange nut X6 é\

"GMAO0183

3x12mm

H‘*-._ A LED s not included.

g LED light
GMAOD158 x6 GMAO0174
3mm Washer | JxBmm
ROOF RACK
~ GM60197 B)

GMAO0176 x4

3x10mm Round head tapping screw

GM60199

GM60197 3

GMA0176

Jx10mm

GMAOD176

Ix10mm

57 Yreas=0



ROOF RACK m

(o

GMAOD0175

JxBrmm
Round head tapping screw

| GM49080
3=8x2Zmm

.| Rubber washer
GMAO0170
PS5 O-ring

GMAO0158

3mm Washer

x4

x4

< P& Q-ring

- GM49080
. GMAD158

.. GMAO0175

GMAD170

T GMA49080
: S}tﬂﬂmm_

GMA0158 &
3mm Washer . £

T GMAOI75 @/

JxBx2mm

amm Washer
JxBmm

-, Py
-
L

o

Jx8mm é?} =
7 =~ GM490s0
G‘.:__ 3xBx2mm @b
‘GMAO0158 . ‘
£

3mm Wash_er

“GMA0175 . 2

i
JxBrmm @
— :
S il
I

58 Yreas=0



FRONT BUMPER m

(romam

GMAD0198
2xBmm x8
Nickel round head tapping screw

——__ GMA0198
@_-—T. ™
L’{“‘;f s

& —

GM60203

1k i '-\._
LY
L T Y
(T h
|l 1Y '._. "'.
1 1 %
R T
III I.' Il'- ..h.
R
L T . Y
| L | "._ W
T T
i 1 'I. -\...
| L |
'.ll !
W
'
)
!

(i

GMAOD0020
3x12mm
Round head wranch bolt




b .... .. .. ._.....

CHASSIS & BODY

GM50116
RE snap pin

60




BATTERY LOCATION

Top view Top view
T
GMAODOD56 @) )
Jx6 m.lrn = d —
{GMB21e & ' GMA0059 ... OMA00Se
) _—  x12mm = z mrr|1
e ' GMA00Sg |
.- - ! = Jx1Z2mm
= = | ._ |
) NS k\ GM60219 @ |

GMAD056

IxEmm

GMAO154——

' ._vL GM60219 3

GMA0154— —&)¥,
/~\ [ GMA0154
‘)W M3 MNut X4
GMA0019
3x10mm x2

Round head wrench boll

GMA0056 x4 A\ ESC s not included.
3xBmm Flat head wrench bolt

GMAODD59 x2
Jx12mm Flat head wrench bolt

61 Treeacs@



OVERDRIVE GEAR RATIO

No overdrive (Option)
30T /30T (GM30172)

Overdrive 1 (Stock)
32T / 28T

Overdrive 2 (Option)
33T /27T (GM30168)

Pinion Drive LO Hi Pinion Drive LO HI Pinion Drive LO Hi

oT Front 66.85 31.67 ST Front 58.50 211 9T Front 54.70 25.91

Rear 66.85 31.67 Rear 66.85 31.67 Rear 66.85 31.67

Front 60.17 28.50 Front 52.65 | 24.94 Front 49.23 23.32
10T 10T 10T

Rear 60.17 28.50 Rear 60.17 28.50 Rear 60.17 28.50
AT Front 5470 | 25.91 AT Front 47.86 | 22.67 — Front 4475 | 21.20

Rear 54.70 25.91 Rear 54,70 | 25.91 Rear 54.70 25.91

Front 5014 | 23.75 Front 43.87 | 20.78 Front 41.02 | 1943
12T 12T 12T

Rear 50.14 | 23.75 Rear 50.14 | 23.75 Rear 50.14 23.75

Front 46.28 | 21.92 Front 4050 | 19.18 Front 37.87 17.94
13T 13T 13T

Rear 46.28 | 21.92 Rear 46.28 | 21.92 Rear 46.28 | 21.92

Front 4298 | 20.36 Front 37.60 17.81 Front 35.16 16.66
14T 14T 14T

Rear 4298 | 20.36 Rear 4298 | 20.36 Rear 42 .98 20.36

Front 40.11 19.00 Front 35.10 16.63 Front 32.82 15.55
15T 15T 15T

Rear 40.11 19.00 Rear 40.11 19.00 Rear 40.11 19.00

Overdrive percentage: 0% Overdrive percentage: 14.29% Overdrive percentage: 22.22%
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SPARE PARTS LIST

PART# PRODUCT NAME PART# PRODUCT NAME
GMOCZ20075 shock shaft 3.5x46.4mm GMB0Z2Z Lower link M4x5.8x78mm (2)
GMO020078 RSD shock delrin pistons GMB0226 Servo saver spring 9x9.5mm
GM49006 R5 snap pin (12) GMBO227 Off-road roof rack & LED light bar set
GM43080 JxBx2mm Rubber washer (10} GMB0228 Buffalo clear body set

GM50116 R6 snap pin (12) GMB0229 Buffalo heavy duty front bumper set
GM51603 Pin 2x10.3mm (4) GMB0231 Rock slider (2)

GM&0001 16.5mm servo saver parts tree GM70224 1.9 NRO1 beadlock wheels (Black) (2)
GME0022 M4 5.8mm rod end set GM70304 1.9 MT 1904 off-road tires {2)
GME0023 5.8mm ball parts tree GMACGO11 2.5x6mm round head wrench bolt
GMB0033 Pin 1.59x7.2mm (4) GMADD17 Jxémm round head wrench boll
GMBO0E1 GA44 front axle housing parts tree GMADO18 3x8mm round head wrench bolt
GME00E62 GA44 rear axle housing parts tree GMADDTS 3x10mm round head wrench bolt
GMB0063 GA44 axle parts tree GMADDZ0 3x12mm round head wrench bolt
GMB0064 GA44 axie hardware set GMADDZ21 3x15mm round head wrench bolt
GME006S Pin 2x11.4mm (4) GMADD22 3x20mm round head wrench bolt
GMB0067 11T bevel gear GMADO23 3x25mm round head wrench bolt
GMB0068 33T bevel gear GMADDZ24 Fx30mm round head wrench bolt
GMe0069 48P 18T gear GMADOS6 3x6mm flat head wrench bolt
GME0071 48P 38T 1st gear (LO) GMADOST 3x8mm flal head wrench bolt
GM&00T2 32P 13T pinion gear GMADOSE 3x10mm flat head wrench bolt
GMB0076 GS02 side plate parts tree GMADDSS 3x12mm flat head wrench boll
GME00T7 502 shock hoop & body post parts tree GMAODED 3x15mm flat head wrench bolt
GME0078 GS02 battery tray & cross member parts tree GMAD0B4 3x35mm flat head wrench boit
GMB0079 SD shock parts tree GMAODB2 2x6mm wreanch boit

GMBO0B0A 32P 45T spur gear (2) GMADOB3 2xBmm wrench bolt

GMB0081 G502 frame side rails GMADOS3 2.5xBmm wrench bolt

GMG00E4 Universal shaft parts tree GMADDS4 2 5x10mm Wrench bolt

GMB0087 Slipper disk 20x1.5mm (2) GMADDSS 2.5x12mm wrench bolt

GMB0088 Slipper pad (2) GMAODSE 2.5x15mm Wrench bolt

GMB0089 Upper link M4x6_Bx55mm (2) GMAD102 3xBmm wrench boll

GM&0091 Upper link MdxE.8x88mm (2) GMAD104 3x12mm wrench bolt

GMeD092 Lower link M4xB.8x100mm (2) GMAD106 Jx18mm wrench bolt

GME0093 5.8mm ball stud M3x5mm (5) GMAD107 Jx20mm wrench bolt

GME0094 SD 90mm shock body (2) GMAD108 3x25mm wrench bolt

GMB&00S7 Shock spring 15.2x61mm (2) GMAD108 3x30mm wrench bolt

GME0099 Panhard rod BEmm GMAD126 3x3mm socket set screw
GMB0100 GA44 steering rod set GMAD127 Ixdmm socket set screw
GMB0101 Universal joint set GMAD131 3x10mm socket set screw
GME0102 CVA drive coupler (2) GMAOT44 4x15mm socket sel screw
GM60103 3x10mm Screw pin (4) GMAD145 4x20mm socket set screw
GME0104 Foam seal (2) GMAD153 M2.5 Nut

GME0109 GA44 CVA kit GMAD154 M3 nut

GM&0110 CVA pin retaining ring (2) GMAD156 M3 nylon lock nut

GMB0111 Input universal joint set GMADI5T M4 nylon lock nut

GME0112 Straight drive shaft 107mm (2) GMAD158 3mm Washer

GME&0117 Velero strap 16x160mm (2) GMAQ160 2mm E-ring

GME0119 Universal joint drive coupler (2) GMAD161 2.5mm E-ring

GME0196 Buffalo exterior detail parts tree GMAQ1B2 4mm E-ring

GM6&0197 Off-road roof rack & LED light bar GMAD163 Ball bearing 5x8x2.5mm

GME0198 Buffalo front grille & light buckel parts tree (Chrome) GMAO16S Ball bearing 5x11xdmm

GMB0189 LED light bucket & LED light lenses GMAD167 Ball bearing 10x15x4mm
GMB0200 Buffalo clear body GMAD169 P3 O-ring

GM6E0203 Buffalo heavy duty front bumper GMAD1TY0 P5 O-ring

GME&0206 Buffalo decal sheet GMAD172 3x18mm round head wrench bolt
GME0210 48P 28T 2nd gear (HI) GMADTT4 Jx6mm Round head tapping screw
GME0211 HI/LO shiding clutch GMAD17S 3x8mm Round head tapping screw
GMEB0212 48P 32T gear GMAO176 3x10mm Round head tapping screw
GM6E0213 Transmission output front shaft 55.3mm GMAD1B3 3x12mm Round head screw
GMEe0214 Transmission output rear shaft 63.1mm GMAO191 M3 Flange nut

GMGB0215 Transmission shaft 117.9mm GMAD198 2x6mm nickel round head tapping screw
GMB0216 Slipper shaft 37.8mm GMADZ205 Ball bearing 8x12x3.5mm
GMB0217 Transmission fork shaft 49.2mm GMADZ10 4mm conical spring washer
GM6E60218 GS02F front & rear inner fenders GMAD212 7x1 O-ring

GME0219 GS02F skid plate & battery tray parts tree GMAD213 556 O-ring

GMB0220 GS02F transmission housing parts free GMADZ77 P4 O-ring

GME0D221 GS02F inner fender braces & transmission hardware parts tree
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